13 FRONT SUSPENSION
14

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION HUMBER F47  F47C  KIOO
"
FRonT
13.205 -,SWAY ELIMINATOR BAR SUPPORT
Suppﬂrt llllllllllllllllllllllll LI I B I B B I S B BN R B R B BN R 201116 z 2 2
Bolt, 3/8" = 24 x 1" Hx. Hd. c.usasrasasrvsssrarnnsnnncns 327 4 4 4
Lockwasher, 378" Med. ..cvevcvcnees ey ed el o ety aFats alaTataatatare 19z 4 4 4 -
N'L'l.t, 3}8“—24}1’(. ......................... #F B BB A S EE B ¥ 158 4 L 4
FRANT
13.210 -, 8WAY ELIMINATOR BAR LINK
Lil'l]:'-'. BF BB B B L S S E EEE EE EE NN N AN EEENEEE NN WEEEEEEE N R R Eulll'? 2 2 2
THE T o a0 fo oo AD D o Do 0 Bt a oD Do 0 DO BO0D SO L0 5 0 G e O e Lo 50 201014 8 B 8
RE LA AT o . a Sfaiea e u i s alsteinia nin eiainie o o 54 alehsislaieleiel sl s wennaass 201015 8 S 8
HE‘tﬂj.ﬂE]' {plint} e ' EE R zﬂlllﬁ 2 2 2
mﬂknut. SIBI._EQ H.x- Spec- L BE BN BE BE O BE BN BEBE BN BN L B BN R BNE BB B B N 2“225? d ‘i lll
STEERING GEAR
14,000 - STEERING GEAR
Gear (includes Column and Shaft) used with 6 l,.-"2” Lever
R R e T o e e (R S A e e P R | b B LT 1 1 1
» Gear (includes Column and Bhaft} used with 6" Lever Arm
P ) e e VeV ulsrata a ufafatntaintaleleintstelnta arut alniafateleletlatulnlal letats wea. 202756 1 1 1
Bolt, 3/8" — 24 x 4 1/2" Hx, Hd. Bpec. cceevecwes csssass 201169 3 3 3
shimj 3}?3" Lg- LRI I I I R B IR A B N R B B N B N O N A N L R 211.'1 & * *
Flatwasher, 13/32" x 1" BPEC. sorrerrasnnsssaas s canrese 201170 3 3 3
Mut, 378" — 24 BX. ...crnescssacsspsasas TR 202257 3 3 3
14,102 - STEERING GEAR HOUSING
Housing (includes Shaft Bushing and Seal, and Upper Boaring
Cup) (201168 Steering Gear) ..ceeessasssnassnannns anssas 201184 1 1 1
Housing (includes Shaft Bushing and Seal, and Upper Bearing
Cup) (202756 Steering GEATY) w.eessssanssssassssnsannmnnas 202757 1 1 1
BUSHIIIE fe e e a s aie aslens iatas ulaleYalalat sl alalale]atalalalaalnta sje o aletelsiatete]a]=1s 201186 2 2 2
Plug & A E RS E RS S S EEES S SE S A EE e SRR e LR 2“12U4 1 1 1
14,104 - STEERING GEAR HOUSING END COVER
Cover Rg—Eenrd—. .. ... ... SYaaTate ata e e a etz alate mle e o ot LT R 1 1 1
I"‘]—"E:::n‘l:ﬂE.l‘l"'“"le'I.'.I'E-"i"E'E—E‘l:lzi:1‘.1‘.t1j.1: AT T e T T T e e e B 8T e T 1 1 1
Bolt, 5/16" — 18 x 5/8" Hx. Hd. .vuceressvasrnanannia==-x 201194 4 4 4
Lockwasher, 5/16" Ext. Tooth wuvvunneees OO0 DOn DO OO S O e 243 4 4 4
14,106 - STEERING COLUMN JACKET
Jacket (ineludes Bearing and Reinforcement) ..... SO O B O 201172 1 - -
Jacket (includes Bearing and Reinforcement) ......cee0c0a0e. 202498 - - 1
Jacket (includes Bearing and Reinforcement) .....eeeseeees.. 202497 - 1 -
ClaMD s eanvevanbus toaramans OO OO I CIe I oI At I H I R e 201173 1 1 1
Bolt, 5/16" - 24 x 1 THB“ P e e B o f SR RN I oL Y1) 1 1 1
Tockwasher . 5006 Mad L r e e o a e me s s n wlatr s alatia | o 240 1 1 1
Hut’ El.lllflﬁil - 2"1 Hxi LR B I R I R R ] L B B ) LI I B LI N B I B 139 l ]. l
Reinforcement .cuisssrisssssssscsasantnsassssassasasnnsarass 201176 1 1 1
Litho in WLiAL

* As required
-G0-




STEERING GEAR

PART QUANTITY
GROUP HNO.. MAME, and PART DESCRIPTION NUMBER F47  F47C K100
14,108 - STEERING COLUMN JACKET BEARING
1 HEF R BT o ol 100 10 B e e e s e e B B e e e o T ot e =t ol o F e ot e T . 201177 1 1 1
Epu‘:er LU B R O I R I B R I R I T R R I R O A O A A LB R I IR B I R I EnllTE l 1 l
Spriﬂ]{ R EE AR REYTEFE A REFE R REIEEEFEE TR AR R FEE RS zull.rg l 1 1
14.110 - STEERING GEAR COLUMN AND WORM
Column and Worm (201168 Stecring Gear) ....ccereenneceanna 201185 1 1 1
Column and Worm (202756 Steering Gear) ....eee-cean lel: alatelelals 202764 1 1 1
Seal (Felt) .viisivaiccasrncricnnna-?@ Lendey sevviceS 2531586~ 1 1 1
Sllinil -']D21I!-f!‘!'Fl!"F'!!Ii-'l!‘1‘1!+ll‘ll‘l‘+lliili‘ll‘illilli‘lli‘lliil 20119‘] .t * *
RO A e A N S A C e T e AGE O AL aA LD A Ba e B o0 D ae a0 B0 S 201191 * * *
o e ) Y O Ta T Wl = s Talae afagatatah e st al elafarnlalals alalsdarall alalale A 201192 * * *
14,112 - STEERING GEAR WORM THRUST BEARING CUP
Cupj Upper B EE R EERRERFE R R ARk R R E kR L B N B B Enllﬁs 1 1 1
Cupj Lﬂwﬂr FAEFETEP PR FRF AR ERREA R AN AR RE R R R AR LN ] LB B B B O O EIJI.I.BLi 1 1 1!
14,114 - STEERING GEAR WORM THRUST BEARING ROLLER
AND GAGE
Ruller andcn—gc A FEESEEFEEEREF A FE R E R R R R AR R R LU N B ) 2“1187 2 2' B
14.116 - STEERING GEAR SHATFT AND ROLLER
ghaft and Roller (201168 Steering GoAT) +oveeeesss ot vl et et 202195 1 1 1
Shaft and Roller (202756 Steering Gear) ..ueecieievevasnnnn 202759 1 1 1
B AL o s et e [= fafm el v e el o ela ia feingetsynininlate in a i fataagn)a e le nlembeialsiage misniray ot 0LL 0T 1 1 1
Borew, Adjusting, 172" = 20 SPBC. seasssssassassssnsssasass 201198, 1 1 1
Loeknut, 1/2" — 20 Hx, Spec. sececeees P e o e e 201200 1 1 1
Lockplate ............ Vel elel e alaleTe tale L atatalateralulatn o etalats alareln) s e]e etatinr ot 11L 15 1 1 1
Thrustwasher (201168 Steering GoAT) ..oeescrrocnnsresnsasass SO0LE01 1 1 1
Thrustwasher (202756 Steering Gear) ..ieecsessrssssasas .o 202760 1 1 1
14.118 - STEERING GEAR SHAFT COVER
Cover (201168 Stecring Gear) ...eeosesrssasssasnsassssanssnnss 201202 1 1 1
Cover (202756 Steering Gear) cuceeceececcecananecnses e &S 202761 1 1 1
Bolt, 5/16" - 18 x 5/8" Spec. (201168 Steering Gear) ... 201194 4 4 1
Bolt, 5/16" - 18 x 9/16" Spec. (202756 Steering Gear) .. 202758 4 4 4
Lockwasher, 5/18" Ext. Tooth (202756 Steering Gear) .... 348 4 4 4
Gasket ........... el rlel=rl=l=f=1nTstn nls n n =s nle e s stain s]slelae st eleletelalsls s~ O 1203 1 1 1
14.120 - STEERING GEAR SUPPORT BRACKET AND CAP
Bi‘ﬂckct a-nd CH-]_} S EPEEESEEESEEEEEEERRFEF A FEEFd A R F R 2“1175 1 1 l
BOItJ l"“‘i.‘l ok 2ﬂ x lrr IIJ:'F SDE" LB I B B B B B Cl % ® ® & ‘i'!qg l 1 l
Belt, 1/4" - 20 x 1 1/2" Hx. 80c. ...... ) e 491 1 1 1
Lockwasher, 1/4" Med. ...eeveeeessese...)orecket| o 190 2 2 2
Bolt, 3/8" - 24 x 2 1/2" Hx, Hd., up to
Body No. F47-2192, HKIO00-2882 ,....ceces: lalars 581 a - @
Bolt, 3/8" - 24 x 1 1/2" Hx. Hd., after Bracket
Bﬂd!!r an- F4?_21921 Klﬂ'ﬂFEHBZ L I I A ) tﬂ & ko on 494 2 2 2.
Flatwasher, 3/B" 8Sm. ..... rrerrrererrenesns] BYRCE lissa 247 4 4 4
Lockwasher, 3/8" Med. .....cu.e.. ey [ TR I 192 a 8 e
LR E SR TR o T e P e P P P SaE0 188 2 2 2

* Az required
61—

Lk |a LLA

14



14 STEERING GEAR

PART QUANTITY
GROUP NO., MAME. and PART DESCRIPTION NUMBER F47  F47C  KI0O
14.120 - STEERING GEAR SUPPORT BRACKET AND CAP (CONT'D,)
Bolt, 3/8" - 24 x 1 1/2" Hx. Hd. .. i 494 B 2 2
Flatwasher, 3/8" Sm. ....... to 247 4 4 4
Lockwasher, 3/8" Med. .............[Instrument Panely... 192 2 2 2
LA T o B e e Ot 188 2 2 2
LRV fei G o oo an ono 06 004000 B 000 D000 GO0 OGN0 0 52 00 e S ey e ... 201228 1 1 1
Anti-Squeak, after Serial F47-1317, K-2183 .ieeccccnnnnnnns 202091 1 1 1
14,122 - STEERING GEAR JACKET COVER
CﬂvErl R‘ight SR REEFI LA FA A E S LU N I I B BT T B I B B B A A A 201180 1 = —
Screw, No. 8 - 18 % 1/4" Bind., Hd. ....veceens e O O e 492 4 - -
Cover, Left ..icoscciiassasass elelel=)elal= s ul s e akats]ale1nlal=Te]alalataratalnte]slcpin.c0 1080 1 - -
Screw, No, 6 - 18 x 1/4" Bind. Hd, (Chrome) ..sseecessssss 493 4 -
Seal, Upper ...... rHOGooEOnDON00oo0Co0n000000 06000 el e 2 1 - -
FEEY b S a0 o000 000 0 onaSAn AL Ha S ORe R B AN E 06 8 Bea B RASEA R AR 201183 1 - -
CD‘IJ'EI' LEL LR R I R B N R I I R R ) R OE R R R E N RERERE AR EEERE R 2“2499 — 1 —
Serew, No. B - 18 x 1/4" Bind. Hd, .vvvscrrrmscnsnnsrras 402 = 2 -
SRR IR adnonbo oo Ro BE0n 00000 0GB B 0000 OO semnnsrees 202762 - 1 -
14.124 - STEERING GEAR DASH PANEL COVER : =
Cover, Upper, up to Body No. F47-6847, K100-12197 reuee e s 200504 1 - 1
Cover, Lower, up to Body No. F47-6847, K100-12197 ....... =—=200505 1 - 1
Screw] .HD., 1ﬂ = 12 x 1}"’2.' ﬂ\"al Hdl CI'.. RE‘C-' reaWe'ilds ann ¥ 495 E - ﬁ
REERL goadin im e as0n0onoan oreaannoe oooE e adnn 6 oo Ly, o SR L S T T ki s 1 - 1
Seal, Upper, after Body No. F47-6847, KL00-12197 ....... .. 202368 1 1 1
Seal, Lower,, after Body No. F47-6847. KLO00-12197 ......... 202369 1 1 1
Serew, No. 10 - 24 x 1 1/2" Oval Hd. Cr. Rec. suseesrsas 560 2 2 2
Rl n oy Cam et o aNata s afata fu ats (s afale felafalote mfnin et siefe A e e e st N T L T 1 1 1
Screw, No. 10 - 16 x 3/8" Bind. Hd. Cr. REC. .ocveveonn. 249 2 2 2
14,126 - STEERING WHEEL i
WhEE‘l; ’I-IP t-o EErinl F‘qT—Sa:‘a ¥ Klﬂﬂ—5121 ] i-l [l i_.l I.I"- R R R E R R R W 201205 1 = 1
Wheal, after Serial F47-3333, KI00-5121 .. ..vvcererncnnasn. 201977 1 - 1
Wheel i..cecennen 0o0ooDoooDOoROR0ooonRa0nGe 0oeEane SE al-Yal-[ers . 202460 = 1 -
Hut’ 5“"'.8”-18 ﬂ“l Spﬂcl & F F SR EEREEEE R R EE R A E R e oRd Eulzuﬁ 1 1 1
14,200 - STEERING GEAR LEVER ARM (PITMAN)
Arm, 6 1/2" long (use with 201168 Steering Gear) .......... 201215 1 1 1
Arm, 8" long (use with 202756 Steering Gear) ..eevsesssesss 202674 1 1 1
LocEwashary, T/BY BHeC. ..ucicinuscsasoneesosssnrsnssnnsn 201216 1 1 1
Nutj T‘IIIrB“I "] 14 [-Ix'l s‘peci LE B B B IR O L B I B U I U R B O R R - = E nn@aE - 201217 1 l 1
14,202 - STEERING DRAG LINK
Linkj up -t'D Serinl F4T_12012] Hlﬂﬂ'“lggﬂa ® % R R R R R R REE RN 201218 1 — 1
Link, after Serial F47-12012, KIO0-19988 ... ccessreansasss 202076 1 1 1
i e I = EE g Bils - goooo dogdoeatogo o oaoano0nnr e lelelale 2 486 1 1 1
cgttﬁr pin’- 3;32rlX11r L0 B BE LR N R A B BE B R B R B BB R B R RE BRI B IR R 43“ 1 1 1
14,204 - STEERING DRAG LINK 3TUD COVER
[eRWE1Y  nonnonoaonnoaaons } ; afalulalaln e rars laVate(alalalar s R SOLL ST 5 1 1 1
Shield .......eunse....loteeFing Gear E“"'{.........,....,. 201520 Tl dr il
Cover (Idler lever End) .ucecivstiuncsncnssnanannens wannens B01Z1S 1 1 1
Wb b LA

-G2—




STEERING GEAR

PART QUANTITY
' GROUP NO., NAME, and PART DESCRIPTION NUMBER  F47  F47C  KI0O
» 14206 - STEERING DRAG LINK SOCKET
Socket, up to Serial FA7-12012, KLO0-19988 .. .uueereernoeee 201220 1 = 1
Socket, after Serial FA7-12012, KIO0-19988 ....ccuvevennnnn 202077 1 1 1
14,208 - STEERING DRAG LINKE END SOCKET CLAMP

CLADD o 'tisinin vinasin oisisssnsln OGDO00 DD 0G0 OO OO P B o o sasea. 201221 1 1 1
Bolt, 5/16" — 24 x 1 7/16" Hx. Hi. SPEC. srressenrennnas 201222 1 1 1
Lockwasher, 5/16" BY. .......eeieacancecnns ABOADB0 0O GaE 191 1 1 1

Nut, 5/16" - 24 HX. .evvvuuennnn AUGO00 08 08An A O P 189 1 1 1

14.210 - STEERING DRAG LINK END SOCKET BEARING

EEﬂring L I O FYAEERE b B a e r 2w 201226 2 2 2

L T e P o AR R PO s O L O L o e B o 5 21 e fatatat el el e 201225 2 2 2
scﬂt LA EL L L R B R R I LR B L R R R I I R R B R R LR R 201223 l 1 1
Bumper FERFS FoAonmm o #EEE T RN EE R EE e oo R I A I 20122"1 2 2 2
Plug, up to Serial F47-12012, K100-19988 ...... S A s 201227 1 = 1
Plug, after Serial F47-12012, K100-19988 ......... eneranaa. 202078 1 1 1
e T R b O L L A A S A O e 496 1 1 1

Oiler (Gear End) 90° 1/8" Pipe ____......Jup to Serialf,... 202092 1 = 1
Oiler (Idler Lever End) 459 1/4v - 28 F47,12012, 4,... 202144 1 - 1
Oiler (Gear End) 90° 1/4" _ 28 __,....... Kloo-19988 |.... 202575 1 - 1

Oiler (Gear End, Idler Lever End) (1/4" - 28 Straight)

after Serial F47-12012, KLOO=19988 ,.vuuscsvs.s sramsasas 202121 2 2 a
' 14.212 - STEERING IDLER LEVER
Lever, up to Serial F47-12012, K100-19088 treasarnensananny 201225 1 - 1
Lever, after Serial F47-12012, HIOO-19988 ... ovurvusensnnen. 202093 1 1 1
Pin, 7/8" - 11 x 3 7/8&" Spec. e e e sevasaaas  Z0123] 1 1 1
I-rDL'kPiI'J-. 1 3‘.';'3" lﬂng R e AR e LU B R LC IR 2013131 1 1 1
14,214 - STEERING IDLER LEVER BUSHING
BUShing, UFPET R T N N N R R R R 201233 1 1 1
Bushing, LOWEr .vesvacensnn siufalutalelnlatalalnlnlein’s ufaluiufafatalalsle erareas 201234 1 1 1
Washer ....succ... uaTnl ala e la n A OO OO S OE D A OO G e ees 202094 o 2 2
FEL soosotoooonnooonoo0donoannon S OO O OO o sansssase. 201232 2 2 2
MDA sAgo0000 000 S0 tot Ao o wlrlnle aln e nla i eln meie 5 ale 5 e a n e e e 202121 1 1 1
’ 14.216 - STEERING TIE ROD
Tie Rod (includes Seals and Nuts) . .ueeevesnneon rerenssesss 201235 2 2 2
14.218 - STEERING TIE ROD END CLAMP
Clamp B AR B A S ke w E SRS E R e BT R R R e EE A E e s rasassas 201327 4 d 4
Bolt, 5/16" - 24 x 1 7/16" ......... rrrirscseennrsaaeaaas 2001322 4 4 4
Lﬂckwaﬁher, 5‘;16" H}r-l R e s AR R R R R A E o LR R R, 191 e 4 |
o T s e L e O T T N AP A i 189 4 4 4
14.219 - STEERING TIE ROD END
el A e R s | e e e e rersaaanss 201238 2 2 a
End, Lt, Hd. Thread ....... T e R | b 2 2 a
Hut, 1}".2"'2“ EK. sli SsE s FEE R R AT L R I R R 4Eﬁ 4 ‘1 4
Cotter Fin, 3/ 32M0x Tue 0 e PODoOCOgoaaEe 480 4 4 4
Dust Cover L P raBEA B 201219 4 4 4
ﬂil&r * ok Eewoww LR N L R R N LN LB O RN B O B R R [N R NN e 2{]2121 4 ‘1 4
Lithe In US4,
53—



	kfpm120060.jpg
	kfpm120061.jpg
	kfpm120062.jpg
	kfpm120063.jpg

